
I 

MWWDPROG 
I\\\\\\ 11\11\\1\11\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\1\1\1\1\\\\ I 

2010000631 
u 

STATE REVOLVING FUND LOCAL MATCH LOAN PROGRAM CONTRACT 
BETWEEN THE 

STATE WATER RESOURCES CONTROL BOARD 
AND 

CITY OF SAN DIEGO- PROCESS UNITS AND CONTROLS AT SOUTH BAY WRP 

CONTRACT NO. 8-838-550-0 
LOCAL MATCH LOAN NO. G-06-4119-510 

This Lo'cal Match loan contract is made this 30th day of September, 1998, between the State of California, 
acting by and through the State Water Resources Control Board, hereafter referred to as the "SWRCB", and 
City of San Diego, a municipality of the State of California, hereafter referred to as the "Agency". 

WHEREAS: 

1. The federal Clean Water Act (33 U.S.C.A. §1251 et seq.) and state law (Division 7, Chapter 6.5, 
[...]
Construction of Wastewater Treatment Facilities prohibits the approval of change orders. After consulting with 
legal counsel, we have determined that the instrumentation work is ineligible; therefore, we must revise the 
approved SRF ATA budget as follows: 

The Division of Clean Water programs establishes the revised SRF ATA budget as follows: 

~~·~~.:~~~h --~·.--~-.~-~~~-.-.-----. --r-,-·-----::1.-:·J~. i.t;.?;:Yi_Ch~~~· ;:.:.~'~::,.IYn'e:i.r\.::ft~)~~--
7

-;--· .: 

A. Construction $43,567,825 $34,833,644 
B. Allowances $6,960,940 

1. Planning $684,809 
2. Design $1,467,185 
3. Construction $3,085,202 
4. Administration $313,503 
5. Prime Engineering $80,182 

TOTAL $50,528,765 $40,464,525 

Please refer to the enclosed revised Form No. 259 for the construction eligibility calculations. 

SURNAME I 



\' 

Mr. F. D. Schle~inger -2-

Please provide this office with a wri~cn response within 30 days of the date of this letter stating yo~r agreement 
or disagreement with this decision. 

Send your response to: 
Mr. Fred Johansen 
Administration and Certification Section 
State Water Resources Control Board 
P.O. Box 944212 
Sacramento, CA 94244-2120 

If you have not contacted Mr. Johansen within 30 days, this letter will serve as our fmal decision. If you have 
any questions, please contact Mr. Ken Gonzales at (916) 227-4434. 

Sincerely, 

ORIGINAL SIGNED BY 

Mike Harper, Chief 
Administration Unit 

Enclosures 
bee: Fred Johansen, DCWP 

Dan Little, DCWP 
AI Garbutt, DCWP 
Arne Mathies, DCWP 
Eva Kawada, DCWP 

S:\reimbur\finadmin\payments\administ\ken\ATA41195REV.doc 4/4/00/jfo 

.. California Environmental Protection Agency 



'· Page 9· 

EXHIBIT C 

APPLICABLE EFFLUENT LIMITATIONS 

Contract No. 8-838-550-0 
Loan No. C-06-4119-51 0 

Incorporated by reference are the following supporting documents: 

See letter from the San Diego Regional Water Quality Control Board (SDRWQCB) to the City dated September 
11, 1997, stating that the proposed discharge from the proposed South Bay Water Reclamation Plant (SBWRP 
should comply with all applicable State and Federal water quality standards and policies as cited in the Water 
Quality Control Plan, San Diego Basin (9). 

See also letter from the SDRWQCB to the State Water Resources Control Board (SWRCB) dated December 3, 
1999, acknowledging receipt of the City's NPDES Permit Application and Report of Waste Discharge. This 
letter provides an overview of the proposed SWRCB facility and ~ statement as to the completeness of the City's 
application. The SDRWQCB staff finds the application essentially complete and foresees no complications in 
drafting the permit and presenting it to the SDRWQCB for adoption. 

See also letter dated December 14, 1999, from the SWRCB to the SDRWQCB acknowledging the SDRWQCB 
letter of December 3, 1999. This letter states that the SWRCB will write the loan contract for the City" projects 
with loan conditions requiring adoption of a final permit before operation of the facilities may commence. 

APPROVED PLANS AND SPECIFICATIONS 

Incorporated by reference are the Plans and Specifications approved by the Division on September 30, 1998, 
which are the basis for the construction contract to be awarded by the City of San Diego to the Kiewit Pacific 
Company following competitive advertising. 



' ' 

Cai/EPA 

California 
Raegional Water 
Qullllity' Cootrol 
Board1.San Dic20 
R~ion 

~771 Clain:TMnt Meu 
Blvd., .Suite A 
S.an Diqo. CA 92124 
(619) 467·29S2 
PAX (619) 571-6972 

61'3 6'32 4954 
'0'619 692 H.5i TECH. SERV[CES i4J001 

S'rATE QF CA CWQCB -t 619 69~ 4954 ~ 10 · 3GE. F'002."002 

September 11, 1997 

F. o. Schlesinger, Director 
'Metropolitan Wastewa~~r Department 

600 B Street, Suite 500 
san Diego, California 92101-4587 

Dear Mr. Schlesinger: 

U: South :S"y Watu Reclamati.on Plant 

Regional Board staff has reviewed the City's proposal for a 
new w~stew~ter treatment plant located in the Tijuana River 
Valley. We understand the facility will have an initial 
capacity of 7 MGD and produce Title 22 quality effluent for 
distribution in the basin. The South Bay Ocean Outfall will 
be used for disposal of effluent when necessary. 

The proposed discha~ge should comply with all applicable 
State and Federal water quality standards and policies as 
cited in.the Wate~ Quality Control Plan~ San Diego B~sin(9). 
Therefore appropriate requitements prescribed in a N?OES 
permit and a master reclamation permit can be prepared by 
staff and adopted by the Regional Board for this project. 
We will continue to work with your staff to facilitate the 
preparation of the necessary permit applications. 

I understand that State Water Resources Control Boa~d will 
a~c~pt this letter in lieu of the tentativ~ requireme~ts as 
part of the City's application for a State Revolving Fund 
loan. If you need further informa~ion or have any 
questions, please call Hr. Bob Morris at (619) 467-2962. 

Respectfully 1 

- ---P:~ --- -- -- --

Executive Officer . ~} I :>.,. l"'''"""' ~or• f!!!'rJI • / 
To •. ~--- , I I · .. --

;t:;l(tr---- ~-:r· ---- ~ ,,..-;;--.---- ---... 

cc: Oanle: L~ttle 
SWRCB, DiVi3ion of Clean Water ?:ograms 

P~ol----:-- :.._ . .. 
(),, rnitJ'"" iJ to p•tHrv< aNd .:nhanct th<t qur~ltf)l ojCalifornia'l wakr ftiiOim:fl, ond 

·--·- ,M .. If!l ..... ,.. ... .,. AII.-P~•Ifflltw _.,.,I,.M,.;...,.,. •••"' ,.,.., ....... J,.....,.,.~l "''•••• •- ... t ,..._.J .C:,A.., .. ,. .,..,.,. .. ,...,..t .. _. 



California. Regional Water Quality Control Board 
San Diego Region 

Winston H. Hickox 
"'-u:retary for 

1/ronmental 
1rotection 

December 3, 1999 

Mr. Farouk Ismail 

Internet Address: http://www.swrcb.ca.gov/-rwqcb9/ 
9771 Clairemont ,\1m Boulevard, Suite A, San Diego, California 92124-1324 

Phune (858) 467-295~ • FAX (858) 571·697:! 

Division of Clean Water ~rograms 
State Water Resources Control Board 
2014 T Street, Suite 130 
Sacramento, CA 95814 

Dear Mr. Ismail: 

SUBJECT: RECEIPT OF NPDES PERMIT APPLICATION AND REPORT OF WASTE 
DISCHARGE FOR THE CITY OF SAN DIEGO'S PROPOSED SOUTH BAY WATER 
RECLAMATION PLANT DISCHARGE OF EXCESS RECLAIMED WATER TO THE 
SOUTH BAY OCEAN OUTFALL 

This is to acknowledge receipt on November 18, 1999 ofthe NPDES Permit Application and 
Report of Waste Discharge dated November 18, 1999, for the City of San Diego's Proposed 
South Bay \Vater Reclamation Plant (SBWRP) Discharge of Excess Reclaimed Water to the 
South Bay Ocean Outfall. The City of San Diego has requested that the Regional Board issue a 
NPDES permit for the discharge of an average daily flow of up to 15 mgd of wastewater from 
the SBWRP to the Pacific Ocean via the South Bay Ocean Outfall. This letter provides an 
overview of the proposed SB WRP facility, and a review by our staff of the completeness of the 
NPDES application and supporting information. 

The proposed SBWRP, with a design flow of 15-mgd, will be built in the eastern portion of the 
Tijuana River Valley, within the city limits of the City of San Diego. The SBWRP will treat 
wastewater primarily composed of domestic sewage from residential and commercial activities, 
collected from the southern portion of the City of San Diego. 

The purpose of the plant is to employ primary, secondary, and tertiary treatment to develop 
reclaimed water for sale to off-site users. The City intends to operate the treatment facility up to 
the full 15-mgd capacity. Wastewater from the SBWRP tributary area in excess of the 15-mgd 
flow will be routed to the City of San Diego Point Lorna Wastewater Treatment Plant for · 
treatment and discharge to the Pacific Ocean through the Point Lorna Ocean Outfall. Waste 
solids from SBWRP will also be directed to the Point Lorna Treatment Plant. 

California Environmental Protection /j.gency 

Recycled Paper 

0 

• Gray Davis 
Gowrnor 



'' 

Mr. Farouk Ismail - 2- December 3, 1999-

Treated wastewater from the SB WRP in excess of reclaimed water demands will be discharged 
to the Pacific Ocean through the South Bay Ocean Outfall. All wastewater discharged from the 
SBWRP to the outfall will have undergone primary and secondary treatment. A small and 
variable quantity of tertiary-treated water may be discharged from the SBWRP to the outfall on 
an irregular basis. 

The South Bay Ocean Outfall extends westward approximately 23,600 feet from near the mouth 
of the Tijuana River. It was constructed for use by the International Wastewater Treatment Plant 
(operated by the International Boundary and Water Commission, IBWC) as well as planned City 
of San Diego wastewater facilities (including SBWRP). The total annual average design capacity 
of the outfall is 174 mgd. The IBWC International Wastewater Treatment Plant currently 
discharges up to 25·mgd of primary effluent to the outfall. The flow of wastewater discharged 
through the South Bay Ocean Outfall from the SBWRP would range from near zero to a 
maximum of 15-mgd depending on the demand for the reclaimed water. 

As described in the SBWRP Report of Waste Discharge, the primary and secondary treatment 
processes at the SBWRP will consist of the following elements: 
• influent screening by mechanically cleaned bar screens; 
• grit removal by aerated grit chambers; 

primary sedimentation using rectangular primary clarifiers with chain and flight sludge 
collectors and tilting trough scum collectors; 

• primary effluent flow equalization pumping to above ground circular concrete storage tanks; 
• air activated sludge biological treatment with anoxic selector; 
• secondary clarification using rectangular clarifiers with chain and flight sludge collectors and 

tilting trough scum collectors. 
These treatment processes are capable of producing an effluent that will comply with the 
requirements of the California Ocean Plan and any other applicable standards for discharge to the 
Pacific Ocean. 

Tertiary treatment and disinfection processes will only be employed on that wastewater that is 
intended for reclamation. As mentioned, however, a small portion of tertiary wastewater may be 
discharged through the South Bay Ocean Outfall. The tertiary treatment processes to be 
employed at the SB WRP will include the following elements: 
• filter feed pumping; 
• filter influent flow metering; 

filter influent coagulation using chemical addition and an in-line static mixer; 
direct filtration using conventional deep bed mono-media filter; 

• disinfection by exposure to ultraviolet light. 

. 
California Environmental Protection Agency 

Recycled Paper 

0 



'' 

,' 

Mr. Farouk Ismail - 3- December 3, 1999 

Staff has reviewed the application and supporting infonnation and finds the application to be 
essentially complete. Staff has not yet decided when to schedule a Regional Board meeting date 
for adoption of a NPDES Pennit for the new discharge. We foresee, however, no complications 
in drafting the pennit and in presenting the pennit for adoption by the Board. 

If you have any questions, please contact Ms. Christine Boschen by phone at (858) 467-2981, or 
by e-mail at boscc@rb9.swrcb.ca.~ov. 

Sincerely, 

CJ£ /Jf(d;;t;;> 
~~~~. ROBERTUS 

Executive Officer 
San Diego Regional Water Quality Control Board 

cc: Mr. F.D. Schlesinger, 
Director 
Metropolitan Wastewater Department 
City of San Diego 

California E~tvironme~ttal Protectiolt Age~tcy 

Recycled Paper 

0. 



. ' 

.State \Vater Resources Control Board 
Division of Clean Water Programs 

Winston H. Hickox 
Secretary for 
TVironmenta/ 
Protection 

2014 T Street • Sacramento, California 95814 • (916) 227-4400 
Mailing Address: P.O. Bo:< 944212 • Sacramento, California • 94244-2120 

FAX (916) 227-4349 • Internet Address: http://www.swrcb.cagov 

DEC I 4 ~ 

Mr. John H. Robertus, Executive Officer 
San Diego Regional Water Quality Control Board 
9771.Clairemont Mesa Boulevard, Suite A 
San Diego, CA 92124-1324 

Dear Mr. Robertus: 

NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM (NPDES) PERMIT FOR 
THE SOUTH BAY WATER RECLAMATION PLANT, CITY OF SAN DIEGO, STATE 
REVOLVING FUND (SRF) PROJECT NOS. C-06-4119-310, -410, AND -510, AND SOUTH 
BAY RECLAMATION SEWER AND PUMP STATION, SRF NOS. C-06-4650-11 0, MID-
210 

I am in receipt of your letter dated December 2, 1999. In your letter you acknowledge receipt of 
the City of San Diego's NPDES Permit Application and Report of Waste Discharge for the 
proposed South Bay Water Reclamation Pl~t (SBWRP). 

The State Water Resources Control Board (SWRCB) normally requires the adoption of a final 
waste discharge requirement before the Division of Clean Water Programs (Division) can issue a 
final plans and specifications (P&S) approval for a project. Further, because the SRF loan 
contract typically contains the waste discharge requirement as an exhibit, the Division normally 
cannot write a contract until adop~ion of the permit. 

The final P&S for all the subject projects were approved by the Division. The Division accepted 
the San Diego Regional Water Quality Control Board's (SDRWQCB) September 11, 1997, letter 
in lieu of final waste discharge requirements. Based on the SDRWQCB letter of December 3, 
1999, the Division will write SRF loan contracts for the City's subject projects with loan 
conditions requiring the adoption of the Final NPDES Permit prior to initiation of operation for 
the performance certification ofthe facilities. 

Please do not hesitate to call Mr. Dan Little at (916) 227-4575 if you have any questions 
regarding the above. 

Sincerely, 

ORIGINAL SIGNED BY 
Farouk T. Ismail, Chief 
Planning and Design Section 

California 

SURNAME 
ow,. 5 .co Rrv 1/Q" 

Gray Davis 
Govenwl' 



,·. 

Page 10 

EXHIBIT D 

Contract No, 8-838-550-0 
Loan No, C-06-4119-510 

PLANS AND SPECIFICATIONS APPROVAL LETTER 

See the Plans and Specifications Approval letters dated September 30, 1998 and June 25, 1999, for the Process 
Units and Controls at the South Bay Water Reclamation Plant Project. 



State .., 1ter Resources Contr(. Board 

\Vm~ton H. Hicko:t 
~vt'rf!t!.lry fur 

vironmt!ntul 
Protf!cttun 

I 

Division of Clean Water Programs 
2014 T Street • Sacramento, California 95814 • (916) 227-4400 

Mailing Address: P.O. Box 944212 • Sacramento, California • 94244-2120 
FAX (916) 227-4349 • lntern~t Addr~ss: http://www.swrcb.ca.gov 

C-06 Lflf~ ·S:/0 

Mr. F.D. Schlesinger, Director 
Metropolitan Wastewater Department 
City of San Diego 

Module_ ..... f?~F ___ _ 
Section ~ 
By (/tf}1a 

Tob_ 

Date J./..eJ7 f 600 B Street, Suite 500 
San Diego CA 921 01-45 87 

Dear Mr. Schlesinger: 

~ 
Gray Davis 

Gowrnor 

AMENDED FINAL PLANS AND SPECIFICATIONS (P&S) APPROVAL; CITY OF SAN DIEGO (CITY), 
SOUTH BAY WATER RECLAMATION PLANT CONSTRUCTION PACKAGE NO. 3 (CP-3) PROCESS 
UNITS AND CONTROLS AND WASTEWATER OPERATIONS MANAGEMENT NETWORK SYSTEM 
(COMNET), STATE REVOLVING FUND (SRF) LOAN PRO!ECTNO. C-06·4119-510 

This Amended Final P&S Approval includes the addition of the Wastewater Operations Management Network 
System (COMNET) to the CP-3 construction contract. The Division of Clean Water Programs (Division) 
received the City's signed P&S Approval Form and Project Performance Certification Standards for the 
amended eligibility determination which included COMNET on June 25, 1999. 

The Division hereby approves the P&S for South Bay, Water Reclamation Plant (SBWRP) Process Units and 
Controls Construction Package No.3 project including the COMNET system with the conditions noted in this 
letter, in the enclosed approval form, and in the SRF Loan Contract. 

This amended Final P&S assumes that all other construction at the SBWRP approved fdr SRF loan assistance 
by the State Water Resources Control Board (CP-1, CP-2, and CP-3) will be completed. Approval of this 
project does not relieve the City of its responsibility to complete construction and operate the SBWRP pursuant 
to the proposed discharge requirements as discussed in the San Diego Regional Water Quality Control Board's 
(SDRWQCB) lettdr to the City dated September 11, 1997. The SDRWQCB must adopt a National Pollutant 
[...]
•••••••••-••• .. •-·-••••-••••••••-•••t••oHo•••••·----••••••••--•••--•·-·-·-·---·.,.-•••-.. •-•••••••••u•u•••••••••••••••-••••••d••••••••--·•--•u-••••u•·---•••u~•·•u•••••u•u•••••••••••••••••••••••u•••••*'"...,•·--·--·~~. 

: 18 ! Noise Wall i 0% :! 
I I ! See Condition No. 2 .. 

CONDITIONS OF APPROVAL 

i:>tans and Specifications for your project are approved with the following conditions: 

Based on prorated costs of eligible unit processes and support facilities as defined in the City's South Bay 
Water Reclamation Plant Final Prebid Construction Cost Estimate dated May 1997, and the cost estimate 
dated October 9, 1997. 

2. Bid items which are pre·priced or subject to the deletion from the contract at the discretion of the owner 
are ineligible as they are considered pre-priced allowances or change orders and such costs may or may 
not ever be incurred Qver the term of this contract. This applies to items 3, 5, 6, 7, 8, 10, 11, 12, 13, and 

· 14. Bid Item No. 9, the 12KV Power System Maintenance, is fully eligible even though it is a fixed 
price, because it is not subject to deletion from the contract by the owner and is necessary to maintain 
electrical power to the site during construction. 

I agree with the above eligibili -::; decisions. 

I I 
Date 

APPROVAL BY STATE 
late Nttme and Title 

\ugust 2 1, 1998 Daniel J. Little, P.E., Associate Engineer 

2 



-( 

CLEAN WATER PROGRAM~ 
PROJECT PERFRO~L-\NCE CERTIFICATION STANDARDS 

I, F.O. Schlesinger, as the authorized representative for the City of San Diego hereby agree to the 
following project performance standards for the South Bay Water Reclamation Plant Construction 
Package No.3- Process Units and Controls, SRF Loan No. C-06-4119-510 

l. All components of the project shall meet the material, workmanship, and performance standards 
identified in the contract plans and specifications and will be operational at the time of project 
performance certification. 

Each mechanical component and process unit shall be tested to determine that the performance 
objectives stated in the specifications and design criteria can be met under full load conditions. 

2. The City shall include this information in the project performance certification report due one 
year after initiation of operation (See Item 8 below). The report shall include a description of the 
test conditions and the attained performance of each major item of equipment and process unit. 

3. The following information should be collected for the life of the project: 

.. 

a) Information required to complete the discharger's monthly self-monitoring reports 
submitted to the Regional Water Quality Control Board; 

b) Daily sampling of plant influent or effluent flow records~ 

c) Plant influent and effluent Biochemical Oxygen Demand (BODs) and Total Suspended 
Solids (TSS) concentrations (weekly); 

d) Quantity of bar screenings (weekly); 

e) Quantity of grit (weekly); 

t) Mean Cell Residence Time (MCRT), weekly~ 

g) Mixed Liquor Suspended Solids (IvfLSS) concentrations (weekly)~ 

h) Return Activated Sludge (RAS) and Waste Activated Sludge (WAS) flow rates (daily); 

i) Dissolved Oxygen (DO) concentrations in aeration basins (daily); 

j) Sludge Volume Index (SVI) for activated sludge, or other method for monitoring sludge 
settling characteristics (weekly); 

P1 ... .ect No. SRF Loan No. C-06-4119-SlO 

-\pplicant City of San Diego 

Page 1 of2 



J 
I 
l' 
i 

r 

I -

•' 

CLEAN WATER PROGRAMS 

PROJECT PERFROl\'L\NCE CERTIFICATION STANDARDS 

k) Chemical dosage concentration and frequency (daily); 

I) Effluent total coliform from secondary clarifiers (weekly); 

m) Final effluent total coliform (weekly); 

n) UV dosage intensity and exposure time (daily); and 

o) Secondary clarifier TSS concentration and/or turbidity (daily). 

4. The following information should be collected for the duration of the project performance 
certification period, unless such documentation was already submitted to SWRCB construction 
inspectors: 

a) Results of equipment performance tests (pumps, blowers, etc.) and oxygen transfer 
efficiency tests, when required by the specification documents; 

b) Primary and secondary effluent BODs and TSS concentrations test results (weekly); and 

c) Overflow rates for primary and secondary clarifiers. 

5. The existing operation and maintenance tracking system must be updated to include all new 
mechanical and electrical equipment, spare parts, and a record of preventive and corrective 
maintenance tasks scheduled and performed. 

6. A log ofthe operation and maintenance of each mechanical component shall be maintained. 

7. An organization chart including the number, grades, and shifts of certified operators and 
maintenance personnel. 

8. At the end of the one year project performance period, the prime engineer shall prepare a Project 
Performance Certification Report analyzing the ability of the funded facilities to meet above 
criteria. A Certificate of Performance shall be submitted to the Division for review. The report, 
at minimum, shall contain a summary and discussion of the following: 

a) Information listed in Items I and 2 above; 

b) Activated sludge process performance data: 

i) BOD5 and TSS removal efficiencies, presented on a month-to-month basis, and 

SRF Loan No. C-06-4119-510 

Applicant City of San Diego 

Page2of2 



1 
( CLEAN WATER PROGRA.MS ( 

II PROJECT PERFROMANCE CERTIFICATION STANDARDS 

~·----------------------------------1 
c) A discussion and explanation of any process upset conditions during the certification il 

perio~ ! 

9. If the project cannot meet the performance criteria defined above, the prime engineer shall 
provide a plan of action for correction of any failure to meet the project performance standards 
listed above. 

1 0. The City shall correct performance problems, should any be identified by the prime engineer's 
report, at other than State expense. 

I agree with the project performance standards identified above. 

a. Mr. F. D. Schlesing 
1 

date 

SRF Loan No. C-06-4119-51 0 

\pplicant City of San Diego 

Page 3 of2 

'I 
!, 

:I 
! 



Page 1·1 

EXHIBIT E 

FACILITIES PLAN APPROVAL LETTER 

Contract No. 8-838-550-0 
Loan No. C-06-4119-510 

See the Facilities Plan Approval letters dated September 24, 1997 and September 30, 1997, respectively. 



CERTIFIED MAIL NO. Z 233 757 003 
Return Receipt Requested 

a 
. 
. . 
. 

·IlEPA 

State Water 
Resources 
Control Board 

Division of 
Clean Water 
Programs 

Muiling Address: 
P.O.I3ox 944212 
Sacramento, CA 
94244-2120 

20 14 T Street, 
Suite IJO 

Sucramento, CA 
95814 
(916) 227-4400 
FAX (916) 227-4349 

Mr. F. D. Schlesinger, Director 
Metropolitan Wastewater Department 
600 8 Street, Suite 500 
San Diego, CA 92101-4587 

J?ear Mr. Schlesinger: 

FACILITIES PLAN APPROVAL, SOUTH BAY WATER RECLAMATION PLANT, CITY OF 
SAN DIEGO, STATE REVOLVING FUND (SRF) LOAN NO. C-06-4119-310, 410, AND 510 

Pete Wilson 
Gav~trnor 

In accordance with the State Water Resources Control Board's February 1995, Policy for 
Implementing the State Revolving Fund (SRF) for Construction of Wastewater Treatment Facilities 
(Policy), as amended on January 18, 1996, the Division of Clean Water Programs (Division) herewith 
approves the facilities plan for the subject project. Our approval is based on the following 
determinations: 

1. Complete project report documentation including the "South Metro Interceptor System 
Wastewater Management Plan for modifications to the Metropolitan Sewerage System" dated 
March 1993, the "General Unit Process Design Criteria" dated May 8, 1997, the "Metropolitan 
Wastewater Plan" dated August 1995, and supplemental information dated September 9, 1997, 
has been submitted and it complies with Section VIII. A. of the Policy; 

2. The environmental documentation meets all of the environmental review requirements and the 
Division's Environmental Services Unit approved the documents on September 19, 1997; 

3. A draft revenue program was approved by the Division on September 15, 1997, and 

4. The City is a signatory to the State Water Coalition's Memorandum of Bnderstanding Regarding 
Urban Water Conservation in California. 

PROJECT DESCRIPTION 

The proposed project is described as Alternative 5 in Chapter 6 of the "South Metro Interceptor 
System Wastewater Management Plan for modifications to the Metropolitan Sewerage System" dated 
March 1993. The proposed facilities will consist of a 7 million gallon per day liquid train tertiary 
treatment plant, including screening, grit removal, primary sedimentation, flow equalization, aeration 
basins, secondary clarification, tertiary filtration, waste backwash tank, and ultraviolet radiation 
disinfection systems. There are no solids treatment facilities as biosolids are returned to the South 
Metro Interceptor System for treatment at the Point Lorna Wastewater Treatment Plant until the South 
Sludge Processing Facility is constructed. 

The Division has made the determination that the items listed below will be eligible for a SRF loan. 
Where applicable, eligible capacity will be adjusted at the time of approval to award the construction 
contract to account for any changes in the estimated date for initiation of construction. 

a~v0'~-7-
R~!J~ME 

OWJII !140 R(V ,1/S6 



#'0 
'-~cycled Pap~r 

Mr. F.O .. Schlesinger 2 
SEP 2 ~ ~g7 _ 

1. The following items will be eligible for SRF loans: 

A. Construction of facfli'ties necessary co achieve secondary treatment of wastewater effluent for 
ocean discharge in accordance with the Regional Water Quality Control Board National 
Pollutant Discharge Elimination System (NPDES) permit requirements. This may include 
necessary sitework, structural work, and pumping and yard piping systems. Eligible process 
units and systems include influent screening, grit removal, primary sedimentation tanks, flow 
equalization basins, aeration basins, secondary clarification tanks, and secondary effluent 
ultraviolet radiation disinfection. Eligibility also includes control systems, necessary support 
facilities (i.e. reasonable administration and laboratory building space), and electrical and 
instrumentation required for 12 years of reserve capacity; 

B. Special equipment necessary to maintain the facilities, including one set of the manufacturer's 
list of spare parts; 

C. Necessary insurance related to the construction contract; and 

D. Allowances for planning, design, construction, prime engineering, and administration (see 
Appendix I of the Policy). 

2. The following items are not eligible for loans: 

A. Construction contingencies; 

B. Construction change orders and claims; 

C. Facilities under construction, if any, prior to the issuance of Final Plans and Specifications 
Approval by the Division; and 

D. All other items not included in the construction contract except allowances. 

3. ~he eligible design parameters are: 

Population (SANDAG, year 2010) 
Average Annual Daily Flow (AADF) 
Peak Wet Weather Flow (PWWF) 
Biochemical Oxygen Demand (BOD5) 

Influent (270 mg/1) 
Effluent (30 mg/1) 

Total Suspended Solids (TSS) 
Influent (300 mg/1) 
Effluent (30· mg/1) 

80,959 
6.5 MGD 
13.0 MGD 

14,637 lbs/day 
1,626 lbs/day 

16,263 lbs/day 
1 ,626 lbs/day 

Our mission is to preserw and ~nhwwe tlu! qualil)' a/California's H'ater resources, and 
ensure their oraoer allo~·ation and d!ici.mtrtse far the b~ntdit a(oresl!/11 and littur~ "enemtirotH 



Mr. F.O., Schlesinger .3 

AADF is based on population times per capita flow of 80 gallons per day. The peaking factor of2.0 
for PWWF is based on the flow from the smaller service area tributary to Pump Station No. 1 which 
encompasses the service area tributary to the South Bay Water Reclamation Plant. 

There are three construction packages for bid. Package No. 1 is estimated at $4 million and is for the 
site grading work. Package No. 2 is estimated at $8 million and is for the operations and 
n:aintenance buildings. Package No. 3 is estimated at $63 million and is the process units and 
controls. 

The combined estimated construction cost of the three packages is $75 million. The estimated loan 
eligible construction cost is $86.7 million and is based on the engineers estimate for construction plus 
applicable allowances for endineering and adminstration from the tables the table in Appendix I of the 
SRF Policy. 

PROJECT MILESTONES 

This approval is based on submittals and milestone dates according to the following schedule: 

Package ttl Package #2 

Submit loan application Completed Completed 
5/8/97 5/8/97 

Value engineering report Completed Completed 
5/8/97 5/8/97 

Submit final plans and specs Completed 
5/27/97 11112/97 

Approve plans and specs 10117/97 1112/98 

Advertise for bids Completed 
8/14/97 3/19/98 

Open bids 10/21/97 5/12/98 

Initiate construction (NTP) 12/8/97 8/17/98 

Submit final revenue program 5/20/98 10/6/99 

Complete construction 6/8/98 9/30/2000 

Initiate facilities operation 113/2001 113/2001 

Performance certification l/3/2002 1/3/2002 

011r mission is to pr.:serve and mhan~·e the qualiry of California's water resources, and 
t!nsllrt! their orooer allocation and dftcimt use (or the benefit oforesmt and fwure "t!nt!ratian.• 

Package #3 

Completed 
5/8/97 

Completed 
5/8/97 

11112/97 

1112/98 

118/98 

3112/98 

6/5/98 

5/2/2000 

9/30/2000 

1/3/2001 

1/3/2002 



Mr. F. D.. Schlesinger 4 SEP 2 4 1g97 -
Special attention to the project milestones schedule is critical. Schedules must be compatible with 
requirements of any Regional Water Quality Control Board (RWQCB) enforcement actions related to 
the planned facilities. Approval of a schedule not compatible with RWQCB requirements does not 
relieve the applicant of its responsibility to achieve compliance with said requirements. 

CONDITIONS OF APPROVAL 

l. This approval includes only that project described above and does not include any associated projects 
which may have been referred to in the facility planning documentation submitted for this project. This 
approval does not guarantee that loan assistance will be awarded for this project. 

2. This letter constitutes a Final Staff Decision. The Division will request that the SWRCB make a 
preliminary loan commitment for this project's SRF loan AFTER an agreement in writing from 
the City on the eligibility decisions, schedule, and other conditions contained herein has been 
received. To expedite this process, please notify me immediately in writing if you agree with this 
letter as currently written, so I can start the process to procure the SWRCB approval for a SRF 
loan for your project. 

If you are NOT in agreement, then you must request a Final Division Decision within sixty (60) 
days from the dace of this letter. Your request should be specific on the items of disagreement, 
and suggest the exact changes with which you would be in agreement. Please send the request to: 

Mr. Harry M. Schueller, Chief 
Division of Clean Water Programs 
P.O. Box 944212 
Sacramento, CA 94244-2120 

Again, we MUST reach agreement in writing before your proposed project can be scheduled for 
SWRCB approval of a preliminary funding commitment. 

Please contact Mr. Dan Little at (916) 227-4575 if you have any questions or comments regarding this 
letter. 

Sincerely, 

ORIGINAL SIGNED BY 

Jim Putman, Chief 
Loans and Grants Branch 

cc: Mr. Dat Quach, Area Engineer, 
San Diego Regional Water 

Quality Control Board 
9771 Clairemom Mesa Boulevard, Suite A 
San Diego, CA 92124"1331 

Our mission i.r to prl!s.tn'l! and i!nhanw the quality of California's ll'all!r rl!sourcl!.r, and 
l!n.rufl! their propl!r a/lo~·ation and dlkii!lll /lSI! for the hl!lll!jll of pre.rl!nt and /uturl! J!l!lll!rations. 



Mr. F. D .. Schlesinger 5 

bee: Farouk Ismail, DCWP Sandy Houck, DCWP 
Howard Whitver, DCWP Nick Kontos, DCWP 
John Herren, DCWP Arne Mathies, DCWP 
Dick Wasser, DCWP· · Wayne Hubbard, DCWP 
Ron Blair, DCWP Ilene Smith, DCWP 